

TEST REPORT

Company: Hit Promotional Products
Recipient: Doug Donnell
Recipient Email: doug@hitpromo.net
cc to Email: -

Test Report # 13H-02666
Date of Issue: October 23, 2013
Pages: Page 1 of 10
Date Received: August 28, 2013

SAMPLE INFORMATION:

Description:	BBQ Cooler and Grill Set	Purchase Order Number:	95616
Assortment:	-	Agent:	Growth-Sonic
SKU No.:	7040	Country of Origin:	China
Factory No.:	127945	Labeled Age Grade:	-
Country of Distribution:	United States	Recommended Age Grade:	-
Quantity Submitted:	4 pcs + 2 lots Parts	Tested Age Grade:	-
Testing Period:	10/16/2013 – 10/23/2013		

OVERALL RESULT:

PASS

Refer to page 2 for test result summary and appropriate notes.

ANSECO GROUP (HK) LIMITED



Vincent Chow Wai Kit
Manager, Chemical Laboratory

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.

This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.

Test is not covered under ACLASS (Certificate # AT-1500) accredited listed scope.

ACCLASS is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.

TEST REPORT

Company: Hit Promotional Products
Recipient: Doug Donnell
Recipient Email: doug@hitpromo.net
cc to Email: -

Test Report # 13H-02666
Date of Issue: October 23, 2013
Pages: Page 2 of 10
Date Received: August 28, 2013

At the request of the client, the following tests were conducted:

CONCLUSION	TEST(S) CONDUCTED
PASS	CPSIA Section 101 & 16 CFR 1303, Total Lead in Paints & Surface Coatings
PASS	CPSIA Section 101, Total Lead in Substrate Materials
PASS	CPSIA Section 108, Phthalates – Mouthable (DBP, BBP, DEHP, DnOP, DINP, DIDP)
PASS	California Proposition 65, Phthalates (DEHP, DBP, BBP, DIDP, DnHP)
PASS	FDA 21 CFR 177.1350, Ethylene-Vinyl Acetate Copolymers
PASS	Total Bisphenol A Content

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.

This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.

Test is not covered under ACLASS (Certificate # AT-1500) accredited listed scope.

ACCLASS is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.

TEST REPORT

Company: Hit Promotional Products
 Recipient: Doug Donnell
 Recipient Email: doug@hitpromo.net
 cc to Email: -

Test Report # 13H-02666
 Date of Issue: October 23, 2013
 Pages: Page 3 of 10
 Date Received: August 28, 2013

DETAILED RESULTS:

CPSIA Section 101 & 16 CFR 1303, Total Lead in Paints & Surface Coatings

Analysis performed by Inductively Coupled Plasma Optical Emission Spectrometry to determine compliance with the above referenced regulations. [Referenced Test Method: CPSC-CH-E-1003-09.1]

Specimen No.	1	---	---	---	---	Limit Total (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Pb	15	---	---	---	---	90
Conclusion	PASS	---	---	---	---	

Note:

Pb = Lead
 mg/kg = Milligram per kilogram
 LT = Less Than

*The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
 This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.
 # Test is not covered under ACLASS (Certificate # AT-1500) accredited listed scope.
 ACLASS is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.*

TEST REPORT

Company: Hit Promotional Products
 Recipient: Doug Donnell
 Recipient Email: doug@hitpromo.net
 cc to Email: -

Test Report # 13H-02666
 Date of Issue: October 23, 2013
 Pages: Page 4 of 10
 Date Received: August 28, 2013

DETAILED RESULTS:

CPSIA Section 101, Total Lead in Substrate Materials

Analysis performed by Inductively Coupled Plasma Optical Emission Spectrometry to determine compliance with the above referenced regulation. [Referenced Test Method: CPSC-CH-E1001-08.2 (Metal) and CPSC-CH-E1002-08.2 (Non-Metal)]

Specimen No.	2	3	4	5	6	Limit Total (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Pb	LT 10	27	LT 10	LT 10	LT 10	100
Conclusion	PASS	PASS	PASS	PASS	PASS	

Specimen No.	7	8	9	11	12	Limit Total (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Pb	LT 10	LT 10	LT 10	LT 10	24	100
Conclusion	PASS	PASS	PASS	PASS	PASS	

Specimen No.	13	14	15	---	---	Limit Total (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Pb	13	20	28	---	---	100
Conclusion	PASS	PASS	PASS	---	---	

Note:

Pb = Lead
 mg/kg = Milligram per kilogram
 LT = Less Than

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
 This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.
 # Test is not covered under ACLASS (Certificate # AT-1500) accredited listed scope.
 ACLASS is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.

TEST REPORT

Company: Hit Promotional Products
 Recipient: Doug Donnell
 Recipient Email: doug@hitpromo.net
 cc to Email: -

Test Report # 13H-02666
 Date of Issue: October 23, 2013
 Pages: Page 5 of 10
 Date Received: August 28, 2013

DETAILED RESULTS:

CPSIA Section 108, Phthalates – Mouthable (DBP, BBP, DEHP, DnOP, DINP, DIDP)

Analysis performed by Gas Chromatography/Mass Spectrometry to determine compliance with the above referenced regulation. [Referenced Test Method: CPSC-CH-C1001-09.3]

Specimen No.	1	2	3	4	5	Limit (% w/w)
Test Item	Result (% w/w)	Result (% w/w)	Result (% w/w)	Result (% w/w)	Result (% w/w)	
DBP	LT 0.010	LT 0.010	LT 0.010	LT 0.010	LT 0.010	0.1
BBP	LT 0.010	LT 0.010	LT 0.010	LT 0.010	LT 0.010	0.1
DEHP	LT 0.010	LT 0.010	LT 0.010	LT 0.010	LT 0.010	0.1
DnOP	LT 0.010	LT 0.010	LT 0.010	LT 0.010	LT 0.010	0.1
DINP	LT 0.010	LT 0.010	LT 0.010	LT 0.010	LT 0.010	0.1
DIDP	LT 0.010	LT 0.010	LT 0.010	LT 0.010	LT 0.010	0.1
Conclusion	PASS	PASS	PASS	PASS	PASS	

Specimen No.	6	7	8	9	11	Limit (% w/w)
Test Item	Result (% w/w)	Result (% w/w)	Result (% w/w)	Result (% w/w)	Result (% w/w)	
DBP	LT 0.010	LT 0.010	LT 0.010	LT 0.010	LT 0.010	0.1
BBP	LT 0.010	LT 0.010	LT 0.010	LT 0.010	LT 0.010	0.1
DEHP	LT 0.010	LT 0.010	LT 0.010	LT 0.010	LT 0.010	0.1
DnOP	LT 0.010	LT 0.010	LT 0.010	LT 0.010	LT 0.010	0.1
DINP	LT 0.010	LT 0.010	LT 0.010	LT 0.010	LT 0.010	0.1
DIDP	LT 0.010	LT 0.010	LT 0.010	LT 0.010	LT 0.010	0.1
Conclusion	PASS	PASS	PASS	PASS	PASS	

Note:

DBP = Dibutyl phthalate; BBP = Benzyl butyl phthalate; DEHP = Di-(2-ethylhexyl) phthalate
 DnOP = Di-n-octyl phthalate; DINP = Diisononyl phthalate; DIDP = Diisodecyl phthalate
 % w/w = Percentage by weight
 LT = Less Than

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
 This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.
 # Test is not covered under ACLASS (Certificate # AT-1500) accredited listed scope.
 ACLASS is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.

TEST REPORT

Company: Hit Promotional Products
 Recipient: Doug Donnell
 Recipient Email: doug@hitpromo.net
 cc to Email: -

Test Report # 13H-02666
 Date of Issue: October 23, 2013
 Pages: Page 6 of 10
 Date Received: August 28, 2013

DETAILED RESULTS:

California Proposition 65, Phthalates (DEHP, DBP, BBP, DIDP, DnHP)

Analysis performed by Gas Chromatography/Mass Spectrometry to determine compliance with the above referenced regulation. [Referenced Test Method: CPSC-CH-C1001-09.3]

Specimen No.	1	2	3	4	5	Limit (% w/w)
Test Item	Result (% w/w)	Result (% w/w)	Result (% w/w)	Result (% w/w)	Result (% w/w)	
DBP	LT 0.010	LT 0.010	LT 0.010	LT 0.010	LT 0.010	0.1
BBP	LT 0.010	LT 0.010	LT 0.010	LT 0.010	LT 0.010	0.1
DEHP	LT 0.010	LT 0.010	LT 0.010	LT 0.010	LT 0.010	0.1
DIDP	LT 0.010	LT 0.010	LT 0.010	LT 0.010	LT 0.010	0.1
DnHP	LT 0.010	LT 0.010	LT 0.010	LT 0.010	LT 0.010	0.1
Conclusion	PASS	PASS	PASS	PASS	PASS	

Specimen No.	6	7	8	9	11	Limit (% w/w)
Test Item	Result (% w/w)	Result (% w/w)	Result (% w/w)	Result (% w/w)	Result (% w/w)	
DBP	LT 0.010	LT 0.010	LT 0.010	LT 0.010	LT 0.010	0.1
BBP	LT 0.010	LT 0.010	LT 0.010	LT 0.010	LT 0.010	0.1
DEHP	LT 0.010	LT 0.010	LT 0.010	LT 0.010	LT 0.010	0.1
DIDP	LT 0.010	LT 0.010	LT 0.010	LT 0.010	LT 0.010	0.1
DnHP	LT 0.010	LT 0.010	LT 0.010	LT 0.010	LT 0.010	0.1
Conclusion	PASS	PASS	PASS	PASS	PASS	

Note:

DBP = Dibutyl phthalate; BBP = Benzyl butyl phthalate; DEHP = Di-(2-ethylhexyl) phthalate
 DIDP = Diisodecyl phthalate; DnHP = Di-n-hexyl phthalate
 %w/w = Percentage by weight
 LT = Less Than

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
 This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.
 # Test is not covered under ACLASS (Certificate # AT-1500) accredited listed scope.
 ACLASS is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.

TEST REPORT

Company: Hit Promotional Products
 Recipient: Doug Donnell
 Recipient Email: doug@hitpromo.net
 cc to Email: -

Test Report # 13H-02666
 Date of Issue: October 23, 2013
 Pages: Page 7 of 10
 Date Received: August 28, 2013

DETAILED RESULTS:

FDA 21 CFR 177.1350, Ethylene-Vinyl Acetate Copolymers

Analysis performed by food simulating solvents extractions to determine compliance with above referenced regulation. [Referenced Test Method: FDA 21 CFR 177.1350#]

Specimen No.			7	---	
Test Item	Test Condition		Result	Result	Specification
	Temperature	Duration			
Distilled water extractive (mg/in ²)	120°F	24 hours	LT 0.10*	---	0.5
n-Heptane extractive (mg/in ²)	70°F	30 minutes	LT 0.10	---	0.5
Conclusion			PASS	---	

Note:

mg/in² = Milligram per square inch
 °F = Degree Fahrenheit
 LT = Less Than

Remark:

The specification is quoted from 21 CFR 177.1350 (b) (1).

*The chloroform-soluble extractive analysis was conducted.

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
 This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.
 # Test is not covered under ACLASS (Certificate # AT-1500) accredited listed scope.
 ACLASS is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.

TEST REPORT

Company: Hit Promotional Products
 Recipient: Doug Donnell
 Recipient Email: doug@hitpromo.net
 cc to Email: -

Test Report # 13H-02666
 Date of Issue: October 23, 2013
 Pages: Page 8 of 10
 Date Received: August 28, 2013

DETAILED RESULTS:

Total Bisphenol A Content

Analysis performed by High Performance Liquid Chromatography with solvents extraction to determine compliance with the above specification. [Referenced Test Method: ANSECO Method[#]]

Specimen No.	7	---	---	---	---	Limit
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Total (mg/kg)
Total Bisphenol A	ND	---	---	---	---	ND
Conclusion	PASS	---	---	---	---	

Note:

mg/kg = Milligram per kilogram

LT = Less Than

ND = Not Detected (Detection limit = 1mg/kg)

Remark:

Per client's requested, only selected components was conducted for Total Bisphenol A Content.

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.

This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.

Test is not covered under ACLASS (Certificate # AT-1500) accredited listed scope.

ACCLASS is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.

TEST REPORT

Company: Hit Promotional Products
 Recipient: Doug Donnell
 Recipient Email: doug@hitpromo.net
 cc to Email: -

Test Report # 13H-02666
 Date of Issue: October 23, 2013
 Pages: Page 9 of 10
 Date Received: August 28, 2013

SPECIMEN DESCRIPTION:

Specimen No.	Specimen Description	Location
1	Black coating	Zipper head
2	Bright black plastic	Zipper teeth
3	Black plastic	Piping
4	Dull black plastic	Loops
5	Flat black PVC	Grip of handle/ plates
6	Matt black plastic	Inner handle
7	Silvery grey plastic	Lining
8	Grey PVC with grey fabric	Main shell/ pocket
9	Black PVC with black fabric	Mains shell
10	White foam	Inner main shell
11	Black printed white fabric	Sewn in label
12	Silvery metal	Zipper puller
13	Bright silvery metal	Zipper slider
14	Sharp silvery metal	Insertion pin
15	Light silvery metal	Retainer box

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.

This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.

Test is not covered under ACLASS (Certificate # AT-1500) accredited listed scope.

AClass is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.

TEST REPORT

Company: Hit Promotional Products
Recipient: Doug Donnell
Recipient Email: doug@hitpromo.net
cc to Email: -

Test Report # 13H-02666
Date of Issue: October 23, 2013
Pages: Page 10 of 10
Date Received: August 28, 2013

SAMPLE PHOTO:



-End Report-

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.

This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.

Test is not covered under ACLASS (Certificate # AT-1500) accredited listed scope.

AClass is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.